



**Fabricante:** Talleres Acero Rey S.A. de C.V.  
ACEPOREY  
Av. Los Angeles 730 Ote.

# Certificado de Calidad

**Cliente:**  
PLESA ANAHUAC Y CIA, S.A DE C.V.

29-Jul-2011



## Material Test Report

Heat Code: 2012011

An Aceros Rey S.A. de C.V. Company